PPE AID NITRILE
GLOVES

* 510K CERTIFIED
* FDA APPROVED
* EXAM GRADE
* POWDER FREE
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SGS

Test Report

Mo.: SHHL1602075363M0-01 Date: OCT. 08, 2020  Page:1ef8

SHUAZHUANG HONGRAY GROUP CO., LTD
SOUTH TONGDA RD., EAST DIST. JINZHOU CITY, HEBEL 052260, CHINA

THE TEST REPORT IS TO SUPERSEDE THE TEST REPORT No.: SHHL1602075388M0D

DATE: SEP. 28, 2020

The loliowing sample(s) was'weda submitled and deni®ed by the dlani as:

Sampio Description
Stylef itom Mo.
Couniry of Origin
Samplo Recoking Daw
Testing Pariod

Tent Porlarmed

Toat Aogquostod

Tosl Resuil{s)

Conclusion

lor and cn baball of
1 C Blandards Technical Services (Shanghal) Co., Lk

: DISPOSABLE NITRILE GLOVE

1 X6.8 ML XL XX

: CHIMNA

tALIGL 26, 2020

tALGL 20, 2020 TO SEP 28, 2020

: SELECTED TEST(8) AS REQUESTED BY APPLICANT

: 1. EN 455-1:2000 MEDICAL GLOVES FOR SINGLE USE -
PART 1: REQUIREMENTS AND TESTING FOR FREEDOM
FAOM HOLES

2. EN 455.2: 2000 MEDICAL GLOVES FOR SNOLE USE -
PAAT 2: RAEQUIREMENTS AND TESTING FOR PHYSICAL
PACPEATE

3 EN 455-3; 2000 MEDICAL GLOVES FOR 8MNGLE USE—
PAAT 3: AEQUIAEMENT 8 AND TESTING FOR BIOLOGICAL
EVALUATION CLALSE 4.4 8 4.8

: FOR FURTHER DETAILS, PLEASE REFER TO THE

FOLLOWING PAGE(S)

: THE SUBMITTED SAMPLE MET THE TEST REQUIREMENT.
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Test Report No.: SHHL1802075368MD-01 Date:OCT. 06,2020  Page: 2018

Test Conducted:

1. EN 455-1:2000 Medical gloves for single use — pant 1: Requiremants and lesting for freedom from holes
Mumber of test sampila : 200 Pieces

The type of gloves 1 examinaticn/procedure gloves

Manutaciuring balch code t I

Baich size : !

Sample size : X5, 5, M, L XL, XxL

Mumber of non-conforming "

glcves * Nene

Dalecis observed balone lesting :  No delecis

Test Resul : Pass

Clause Test hams Resull Hola
5 Watertighinoss test lor datection ol holes - -
5.1 Roleree lesing Wia2

2. EN 455-2:2000 Medical gloves lor single use - part 2: Requirements and testing lor physical propartie

Mumbor of lest sampile ¢ 104 Pieces

Type ¢ sxamination'procedure gloves

The manulacluring balchcode  © [

Sire : XB, 8. M. L, XL, XXL

Delects chserved balore testing @ Mo delecls

Tast Rasull : Pass

Clause  Teost homs Rosult Now

i Dimanons Pass [ ]
] Sirength Pass a4
7 Labeling Pass i

o o ) iy | o g L
| el e el + e

b of #5005 Group (BG5S 5A)
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Test Report Mo SHHLIS0207S368MD-01  Date:OCT.06,2020  Page:3cf8

3. EN 455-3: 2000 Medical gloves for single use—Parl 3: Requirements and testing lor biological avalugtion

Humber ol 18l sample : 5 Pecas

Finishas of gloves :  Powdergd-free gloves other (han surgeon’s gloves

Dalacts obsarved batore testing ! No delocis

Tost Result : Pass

Clause  Tesl Bems Resull Mot
FF] Powder Pass  #1,588
4.8 Labeling Pass i
haia:

1.  As per client's declare, thess gloves (lour size: X5, 8, M, L, XL, XXL) only slze different, the
malerial i the same, and only the glove of size M was lesied.

2. Sowsrgull 1.

3. Seeresull 2.

4. Soe resull 3.

6. Teslaccording to EN IS0 21171-2008.

6. The powder of sample was 03mg-<2mg.
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Test Report No.: SHHLISO2OTSISSMD-01 Date:OCT. 06,2020  Page:4ol8
Test Resulls:
1. Walertightness test for delection of holes
Sampie Quartty. 200pcs
AQL: 15 Accept: 7 Rasject 8 Fourd: O

2. Dimanaions
Sample Quantty: Tpcs
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Test Report Mo.: BHHL 16020 TE38MD-01 Date: OCT. 04, 2020 Page:5ol 8

| 30 T [ T30

T -
244 | 243 |
1119 | 120 | 11

BE
B

L

&

| =
p—
o
E;
[

-
-
L'=]
—_
—
=
]

Table 2 Dimensiona lor

sxamination procedure gloves
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Test Report MNo.SHHLISO20TSISEMD-01  Dale:OCT. 06,2020  Pago:6ol8

3. Strength
Sampia Quantty: 26pcs
_F_iht M ;
_%; 919 | 879 | 827 | 902 | 825 | 935 | 027 |92 | eoe | 838 | 902 | 890 | @S
al
%mmrumnnmmmmnmnumnm
Madan value:
Force at broak during shell e (N); 0.02
Force at break aher chaBenge testing (N): 9.50
Tibidi J — Medlin valies of farce al bisak
Forca ol binak
I Mar=ton
Surgrcal gloves Exsrminationiprocedurs gloves
5 b ]
abel ile feaied 110 80 Eid
sccanding e 5.2 and within 13
menifs of manglacturs lesled
secording o 53

0 Magaremants by 8 brBcs PO
B Mepiremants lor 81 gsaminglon goves. astapl goves mads Bom Daemiplaals malrsn (e
ot pLhante pITI e

€] RagodeTsnds I Gowrs Pl U0 et ipa il SRR (8§ poien Ao podpn T

Pk :

1.  The sampie selecting amoun lor Waterighiness fos! lor debection of holos s devialed lo 200
pos B3 pocessed by SGS.
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Sampls Pholo:
Rpcehed sample (sze X8| o Recehved sample [sze §)

e e,

— Pecevedsemple [se M

FE L b gt

il
it
i
f,i[-l
it
i

lii i
fi" ]_i
'
i
Ih

[ mai
Iﬂ-—"l—l'l-l i EOE RS Tad Eae gl aE Rt e wd
-l-llll-ll-lﬂ'—- -:-ll L ‘.lﬂ L-h‘?-. :._l.-‘.i q.l-ul':
'llrll-lililr e L H_{ 4 - R
[ PEr—— -I.—h.n wan e g ek :a.r-. (PP, BT R e — ,::”.-a.-_ RS e S S| i
e bR L LR L LT T
e 'flﬂ“‘ﬂhhhm (T ] 0 S T
e FE QA BEERCRAaYiNE A paro T T e LR T




Received sample (size XL) Received sampla {size XXL}

Test Report Nao.: SHHL1602075366M0-01 Date:OCT, 06,2020  Page:80!8
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